MANUEL DU METHACRYLATE DE LA DERNIERE GENERATION ©

1/21

LE METHACRYLATE
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METHACRYLATE BRILLANT, TEST CATAS SUR MIGRATION AUX ALIMENTS

— ‘ CATAS SpA Sade: Vis Antica, 243 Pilwde
lr Kog lmprese Lidine S48 K (hownm al Nat LD Vis Brulie, 3
= mor CF OURINNSONOS  Tel OAX2 247211 ra 20051 Lamone MIS
Kag lmpe LD 20883 Bax AT MT2% Tel (% 44867

centys nosrcho-avilzppo ¢ mborstort  1* DVWA - DINT SRS Pty weww cataa com Fax (1% 464288
prove Cloc €100 ASO 1y o-mad: labiScatas com e-mul lascoodcats cor

| TECHNICAL REPORT n": 140433 / 1 del 23/04/12 |

KRONO SYSTEM S RL
Date recaias 270312 VIA SALI 26

21080 MANSUE (TV)
Date of tast- 130412 ITALIA
Date of isswa: 230412
Sampie nama: ACRLICO-LUCIDO

Migration of certain elements EN 71-3:2002

Sample:

Coated panel
Analytical methods:
inductively coupled plasma optical spectrometry ICP-0OES.
SOLUBLE ELEMENT CONCENTRATION LIMITS
Antimony mg/kg <0,5 &80
Arsenic mg/kg <0,5 25
Barium mg/ kg <10 1000
Cadmium mg/kg <0,5 75
Chromium mg/kg <5 60
Lead mg/kg <5 90
Mercury mg/kg <0,5 60
Selenium mg/kg <0,5 500
RESULTS:
Tested sample complies with requirements of the paragraph 4.1 of EN 71-3
standard.

™ £ e v
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METHACRYLATE BRILLANT, TEST CATAS RESISTANCE AUX RAYURES

——— ® CATAS SpA Sede: Via Antica, 24/3 Filiale:
CF.-PIVA: 33048 S. Giovanni al Natisone UD  Via Braille, 5
IT 01818850305 Tel. 0432.747211 ra 20035 Lissone M1
Reg. Impr. Ud 20663 Fax 0432.747250 Tel. 039464567

centro ricerche-sviluppo REA. Ud 198012 http://www.catas com Fax 039464565
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 i.v.  e-mail: lab@catas.com e-mail; lissone@catas.com
TEST REPORT
KRONO SYSTEM S.R.L.
93516 /1 VIASALI 25

31040 MANSUE' (TV)
ITALY

Date received: 17-05-08

Date of test: 12-06-08

Date of issue: 19-06-08

Sample name: Pannello per mobili rivestito acrilico (ABS + PMMA)

Resistance to scratching UNI 9428:1989

Test results;
koed Remarks
N
1.1 1
Test level reached 4
Notes:

- Chemical analysis of the tested material has not been carried out.

\ Managing Director
L dott. Anfirga Giayon

elptions or alterations are
t by the orderer.

pag. 1/1

his report relates to the samples submitted for the test and no others. Additions, dé
s be reproduced in its entirety. Unless otherwise stated, sampling has been carried
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METHACRYLATE BRILLANT, TEST CATAS RESISTANCE AUX CHOCS

—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
C.F. - PIVA: 33048 S. Giovanni al Natisone UD  Via Braille, 5
IT 01818850305 Tel. 0432.747211 ra 20035 Lissone Ml
Reg. Impr. Ud 20663 Fax 0432.747250 Tel. 039.464567

centro ricerche-sviluppo RE.A. Ud 198012 hutp://wwhw.catas.com Fax 039464565
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.8501.v. e-mail: lab@catas.com e-mail; lissone(@catas.com
TEST REPORT
KRONO SYSTEM S.R.L.
9351 6 / 2 VIA SALI 25

31040 MANSUE' (TV)
ITALY

Date received: 17-05-08

Date of test: 06-06-08

Date of issue: 19-06-08

Sample name: Pannello per mobili rivestito acrilico (ABS + PMMA)

Assessment of resistance to impact ISO 4211-4:1988

Test results:

Dropping height | @ of mpact | gy gjon Remarks
10 / 4 slight mark with no cracking
25 ! 4 slight mark with no cracking
50 / 4 slight mark with no cracking
100 ' 4 slight mark with no cracking
200 4,2 4 slight mark with no cracking
400 53 4 slight mark with no cracking

Managirlg Director
’\L dott. Andtep Giav

ead of Departmient
tt. Franco Bulian

S
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METHACRYLATE BRILLANT, TEST CATAS RESISTANCE A LA LUMIERE

mm‘ é&
centro ricerche-sviluppo
laboratorio prove settore legno-arredo

CATAS SpA.

CF. - PIVA:

IT 01818850305

Reg. Impr. Ud 20663
RE.A Ud 198012
Cap.Soc.: € 842.850 i.v.

Sede: Via Antica, 24/3

33048 S. Giovanni al Natisone UD
Tel. 0432.747211 ra.

Fax 0432747250
http://www.catas. com

e-mail: lab@catas.com

Filiale:

Via Braille, 5

20035 Lissone MI

Tel. 039464567

Fax 039464565

e-mail: lissone@catas.com

TEST REPORT
93516 /5

Date received:
Date of test:
Date of issue:

17-05-08
16-06-08
19-06-08

Sample name:

KRONO SYSTEM S.R.L.
VIASALI 25

31040 MANSUE!' (TV)
ITA

Pannello per mobili rivestito acrilico (ABS + PMMA)

LY:

Light fastness UNI EN 15187:2007

Apparatus:

Inner filter:
Outer filter:

N. of observers:

Radiation source:
Irradiance at 420 nm:

Black panel temperature:
Irradiance determination system:
Relative humidity:

Blue wool standard assessment:

Atlas C.i. 3000
Xenon arc lamp
1,25 W/mgq
borosilicate
soda-lime
55+2°C
automatic

50 + 10%
visual

2

Test results:

Exposure (hours) Grey scale Remarks
20 5 1
Light fastness:
Blue wool
Grayscale standard N. 6
>4 >6

Notes:
- Chemical analysis of the tested material was not carried out.

Sample n i
not permitte:
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METHACRYLATE BRILLANT, TEST CATAS RESISTANCE AUX LIQUIDE FROIDS

——] L CATAS Sp.A. Sede: Via Antica, 24/3 Filiale
CF.-PIVA: 33048 S. Giovanni al Natisone UD  Via Braille, 5
IT 01818850305 Tel. 0432.747211 ra, 20035 Lissone MI
Reg. Impr. Ud 20663 Fax 0432.747250 Tel. 039.464567

S

centro ricerche-sviluppo RE.A. Ud 198012 http://www.catas.com Fax 039464565 P Ads
laboratorio prove settore legno-arredo  Cap.Soc.: € 8428501y, e-mail: lab@catas.com e-mail: lissone@catas.com
TEST REPORT
KRONO SYSTEM S.R.L.
93516 /7 VIA SALI 25
31040 MANSUE' (TV)
. ITALY
Date received: 17-05-08
Date of test: 16-06-08
Date of issue: 19-06-08
Sample name: Pannello per mobili rivestito acrilico (ABS + PMMA)
Surface resistance to cold liquids EN 12720:1997
Contact Contact Contact Contact
time time time time
Staining agents 16h 1h 10min 10 sec
Evaluation Evaluation Evaluation Evaluation
a b a b a b a b
Acetic acid (sol. 10%) 5 5 / / / ! - -
Acetone 1 1 = = = = 1 1
Ammonia (sol. 10%) 5 5 i / / / = =
Red wine 5 8 / i / / = -
Citric acid (sol. 10%) 5 5 / ! / / = =
Cleansing agent 5 5 / i - - - -
Coffee 5 5 / d - = = =
Disinfectant 5 5 / / / / - - | Evaluations:
Endorsing ink 3 3 S = = = = / not necessary
Ethanol (sol. 48 %) 5 5 / ! T / = = = not required by the
Ethyl-butyl acetate (1:1) 1] 1 -] -1 -17T-151T+s UNI'10944 staridard
Olive oil 5 5 / / ¥ ! - -
Paraffin oil £) 5 / ! - E = = | s=nodefects
Sodium carbonate (sol. 10%) 5 B ! / = = 2 = | 4=slight change in colour or gloss
Sodium chloride (sol. 15%) {35 5 ! / - = 5 = | 3=moderate change of colour or gloss
Tea 5 5 / / = 5 = = | 2=strong mark
Water 5 5 / / = = = = | 1=structure changed / detachement
Beer 5 5 i / / / - -
Rating a: observation under diffused light.
Rating b: observation under direct light in the viewing cabinet.
Notss: Rating Class according E
- Chemical analysis of the tested material has not been carried out. to UNI 10944

pag. 1/1

Document appartenant a Krono System S.r.l. — Toute reproduction et/ou diffusion, méme partielle, est strictement interdite sans une autorisation
écrite spécifique
EDITION DECEMBRE 2013



krono
MANUEL DU METHACRYLATE DE LA DERNIERE

doors and technology furniture GENERATION @

www.kronosystemsrl.it

8/21
METHACRYLATE BRILLANT, TEST CATAS RESISTANCE DES BORDS A L’EAU

—— e CATAS SpA. Sede: Via Antica, 24/3 Filiale:
CF. -PIVA: 33048 S. Giovanni al Natisone UD ~ Via Braille, 5
IT 01818850305 Tel. 0432.747211 ra. 20035 Lissone MI
Reg. Impr. Ud 20663 Fax 0432747250 Tel. 039464567

centro ricerche-sviluppo RE.A. Ud 198012 http://www.catas.com Fax 039464565
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 i.v. e-mail: lab@catas.com e-mail: lissone@catas com
TEST REPORT
KRONO SYSTEM SR.L.
93516/ 4 VIASALI 25

31040 MANSUE' (TV)
ITALY

Date received: 17-05-08

Date of test: 04-06-08

Date of issue: 19-06-08

Sample name: Pannello per mobili rivestito acrilico (ABS + PMMA)

Determination of edge resistance to water UNI 10460:1995

Test results:

Test period
(minutes) Remarks
15 No detachment of the edge nor swelling of the panel.
30 No detachment of the edge nor swelling of the panel.
60 No detachment of the edge nor swelling of the panel.
120 No detachment of the edge nor swelling of the panel.
240 No detachment of the edge nor swelling of the panel.
Test level reached 5

Notes: Chemical analysis of the tested material has not been carried out.

{
ad of Department

L.,-« Managing Director
Franco Bulian i

pag. 11
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METHACRYLATE BRILLANT, TEST CATAS RESISTANCE AUX ECARTS DE TEMPERATURES

—— ® CATAS SpA Sede: Via Antica, 24/3 Filiale:
CF —PIVA: 33048 S. Giovanni al Natisone UD  Via Braille. 5
IT 01818850305 Tel. 0432.747211 ra 20035 Lissone Ml
Reg. Impr. Ud 20663 Fax 0432747250 Tel, 039464567

s Q00

centro ricerche-sviluppo REA Ud 198012 htp:/fwww.catas.com Fax 039464565 R
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 i.v. e-mail: lab@catas.com e-mail: lissone@catas.com
TEST REPORT
KRONO SYSTEM S.R.L.
93516 /6 VIA SALI 25
31040 MANSUE' (TV)
ITALY
Date received: 17-05-08
Date of test: 21-05-08
Date of issue: 19-06-08
Sample name: Pannello per mobili rivestito acrilico (ABS + PMMA)
Cold-check test UNI 9429:1989
Sample dimensions: less than the minimum required by the standard
Sample edges protection: 4 edges bordered

Test results:

Rating scale Remarks
5 no defects after 15 cycles
Test level reached: 5

Notes:
- Chemical analysis of the tested material has not been carried out.

Managij\g Director
dott. An i

i pag. 1/1
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METHACRYLATE BRILLANT, TEST CATAS RESISTANCE A LA CHALEUR HUMIDE — SECHE

CATAS SpA Sede: Via Antica, 243 Filiale:

CF -PIVA: 33048 S. Geovanni al Natisone UD  ViaBrille 5

IT 01818850305 Tel 043274711 ra. 20035 Lissons ML
Reg. Impr. Ud 20663 Fax 0432747250 Tel 030454567

cml:roncmhe—'vlhlppo REA Ud 198012 http2/'www.catas com Fax 030.464565
bboratorio prove settare legno-aredo  Cap.Soc € 842850 1v  e-puil lab@catas com e-mail lissone@catas com

RAPPORTO DI PROVA
102625 / 1 KRONO SYSTEM SAL

31040 MANSUE' (TV)
ITALY

Ricevimento campione: 17-03-09
Esecuzions prova: 26-03-09
Emissione rapporto: 28-04-09
Denominaz.campions: ANTA IN ACRILICO NERO LUCIDO A3

Resistenza a cicli umido-secco - PTP 25:1995

Modalita
La prova consiste nel porre il campione tal quale in climi uniformi successivi per un tempo prefissato.

Le condizioni della camera di prova, concordanti con la norma UNI 10477/95, sono le seguenti:

Fase umida 23zx2°C 90 x+5%u.r Durata 15 giomi
Fase secca 23x2°C 35x5%u.r Durata 15 giormni
Risulati della prova:

Al termine della prova non si riscontrano deformazioni apprezzabili dellanta né difetti
superficiali della finitura.

’—Qmmm

La denominazione del campione & quella dichiarata dalla Ditta richiedente. Questo rapporto di prova riguarda il campione sottoposto a prova e
solo esso. Aggunte. cancellazioni o alterazioni non sono ammesse. || rapporto di prova non pud essere nprodotto parzialimente. Salvo
diversa indicazione, 1 campionamento & stato effettuato dal diente. —
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METHACRYLATE OPAQUE, TEST CATAS RESISTANCE AUX RAYURES

— & CATAS SpA Sode Via Amtca, 245 Filmle
lxcr Mog impesss Uidine E048 5 (hovenm ol Nat LD Vi Bendie, §
rromer CF UIKIRRSN0S el AT ea 20021 Limose M
e Mog lmspe UL 20063 Fax G432 7472% Tel (09484367
Fax (0% 454502

- dand-sviugg ¢ lbisstont geove 1" 1WA : D1X1X850004 Sopc ‘wwew cates cors
il bgee-amndi, mebisem s alimeti CSoc €1 0400 1y, o-mad: lubiScate com o-rail bmoas Scata com
TEST REPORT
162864 / 1 KRONO SYSTEM S.R.L.
VIASALI 25
Date recaived: 310743 ?r‘f:_ﬁmus m
Dato of test: 010813
Dato of lssua: @3
Sampie name: Doors, sheves Acryl Matt (AES + PMMA)

Resistance to scratching UNI EN 15186:2012, met. B

Apparsius. Taber mod. 502

Test results:
Lo':u . s
0B w
Noles:

- Chemical arsdysis of the lested materal has not been aeried ot
- As the Customer required, conditioning of the sample was nol performed.

he 3 - & o0 s o
- P T T AT P DWRCOtan WSS TGRS B MeCETIC
agnense e
et
The sampde rame and, when | s demcripfion, are ghven by the crderer, and CATAS doem nof ssscme resporsibility on Ds maler. This test
repot releles 1o Te seroie o for the tew! and ne ohers A et o we ot pareaed. Thes lead repon! must swarys be
fegroduced n B eliety Usess oherwse stated semging hes Deen carfed ouf by the orderet pag. 11
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METHACRYLATE OPAQUE, TEST CATAS RESISTANCE AUX CHOCS

— &  CAIAS SpA Sode Vi AsSca, 45 Filamde
lecr Mog lmpesse Uidine 10048 S (hovenm ol Nat L) Via Bendie, 5
rromor CF OININRSONS  Tol 0432247210 ea 20051 Limose MI
Mog lmpe UD 20063 Fax A2 4T2% Tel 9484387
- S 2 Fax (00454505

- e o blosdin e 1 1WA UININASTICY 2P wwee catss cors
10w g b e e b ClSec €1 INDAS N 1y c~ral labocate cor: o-rraal I—at_?‘nln’:
TEST REPORT
162864 / 2 KRONO SYSTEM S.AL.
VIASALI 25
Date raceived: 310713 Sn'°‘° MANSUE (TV)
Data of teat: 3190713
Dato of lssua: @os13
Sampie name: Doors, sheves Aoyl Matt (ABS + PMMA)

Assessment of resistance to impact ISO 4211-4:1988

Test results:
Droppig helgh | v gumton emarts
10 5 no damage
25 5 no damage
50 5 no damage
100 5 no damage
200 - shght mark with no cracking
400 4 sight mark with no cracking
Toex &y optel o
.cuu-mnumvipmmq-a-m
Drwcty
The samgde rarne and, when » 4 -mm---gmayunmm- “C‘A'M o ol aescrne resporsibilty on D e This test
rept ieletes o e seroie subgiled for the ! end fe cens A we ot parealied Ths tesd repon must swarys be
regroduced in s ediety mmm“mmmuua‘mnmm pag. 111
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METHACRYLATE OPAQUE, TEST CATAS RESISTANCE A LA LUMIERE

— &  CAIAS SpA Sode Via Aztca, W5 Fitale
lxcr. Nog. Impesse Udine 13048 5. (hovess ol Nat. LD Via Beudie, $
rromer CF UININRSINS  Jol O4S2 247210 ra 20081 Limsone M1}
Mog lrmpe LD 20063 Fax G432 7472% Tel (09484367

—0 dsnd-eviupg: ¢ hostust peove 1" 1WA : DININRS0004 Sopwwes cats cors Fax (09454508
i bage-amads, mebisen 4 slmeti  CSoc € | IO0ASN0 Ly, ol labiScate com o-Tail hwaose Scata com
TEST REPORT
162864 / 3 KRONO SYSTEM S.AL.
VIASALI 2S5
Dato recalved: 310743 ?;0‘0 MANSUE (TV)
Dato of teet: 31490713
Dato of lssua: @083
Sampie name: Doors, sheives Acryl Matt (AES + PMMA)
Light fastness UNI EN 15187:2007
Apparatus: Atkes C 1. 3000
Aadistion sowoe: Xanon arc amp
Iraciance at 420 ren. 1,25 Wimg
Inrer filer: boroslicaie
Outer fiber: soda-ime
Black panel temperatune: 66:2C
Iradiance determiration system autormatic
Aelative humidity: 50 = 10%
Bilue wool standard assessment. wisual
N. of observers: 2
Test resuits
Exposure (hours) Groy scalke Remarks
20 5 o
Light fastness:
Blue wool
Grey scale stardasd N
>4 »6
Mot
- Cravvcsd aratysis of P leted material was ot carried oul
~Asthe regured g of e sarrgie was ol carded oot
T - a e e
P T T AT e Orecrtar wacr BRI B eI

B dencripfion are gheen by the crdere, and CATAS doem nol sssume responsi ity on tis meer. Ths test
o for the tem! and to ohers Accld o e tof pareaBed Thes tesd repon rmust shwarys be
oierwise stafed semping hes been cerfed ouf by the orderet pag. 111

The sampde rame end, when
gt ieletes 1o e serie
reproduced n s ediety
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METHACRYLATE OPAQUE, TEST CATAS RESISTANCE AUX ECARTS DE TEMPERATURES

— & CAIAS SpA Sode Via Amtca, 45 Filabe
lscr. Mog imypesss Udine 3048 S Chovenm ol Nat LE)  Via Bendie, $ ACCREDIA
rromc: CF UINIRRSINS  Jol G432 M47200 ea 20031 Limose Ml " P
Mog lmmpe UD200el Fax O43274T2%0 Tel (0w 48457 LA N7
P AL S B VAL P

. L . 1A OIS IRRS0s 2P wwe cats coe Fax W 45450 ~»
g areh el v 4 o Clec €1 (KA N L v s~ral labocatm coez Tl l-njnaa-m
TEST REPORT
162864 /4 KRONO SYSTEM S.A.L.
VIASALI 25
Dato raceived: 310713 ?;00 MANSUE (TV)
Dato of teet: BB 13 AL
Date of lssua: 170813
Sample mame: Doors, shewes Acryl Matt (AES + PMMA)

Cold-check test UNI 9429:1989

Sample dmensions s x:ns
Sample edges protection. 4 edgos

Test resuts
Rating scale Aernarks
5 No defects afler 15 cycles
Test level reached. 5
Noles:

- Chemical aralysis of the lested material has not been carred out

b - Sy opew oy oo sow
P nlar s v B DImcthan W A N MBI
Agnare e |

y
e Ancres Soevon
J
J
The sample rame and, whan idfevent, Bs description are ghven by the crderer, and CATAS does hot essume responsitility on s meler Ths test
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METHACRYLATE OPAQUE, TEST CATAS RESISTANCE AUX LIQUIDE FROIDS

CAIAS SpA Sods Vi Astca, A Filale

——— ’
lucr Mog mpesse Udne 13048 5 (hovesm of Nat LD Vi Bewdle, § ACCRFDlA
rromee CF UINIRRSINS  Jol G220 e 20621 Limose MI ¥ A D A
Mg lespe UD 20083 Fax 24T Tel (09484587 LA e
—— dand-eviugyo ¢ Whosstas prove 1" 1WA : OININES304 Sy ww catas cors Fax (00454502 - P AED S RALN

Cloc €| MBASO N iv.  omad labiScate com o~rail bwsces Scataa com

TEST REPORT
162864 /5 KRONO SYSTEM S.A.L.
VIA SALI 25
Date roceived: 310743 #ﬁmug ™
Dt of teet: 270843
Dt of Issua: 00813
Zamoe rame. Doars, shawes Acryl Matt (ABS + FUMA)

Surface resistance to cold liquids EN 12720:2009

- Condiborung pariod . bore 31072013 10 27085013

agerts Contact time
16h ih 10min | 10sec
Acstic acid (sol 10%) 5 / / -
Azotona 1 - - 2 A
Ammonia (sol 10%) 5 / ! - ! | et ey
Rod wra 5 ! ! = = et segared by he
Citric ackd (sol. 10%) 5 [ / - UNE 10044 stanciess
Claarging agent 5 ! * . £ w o change
Cofas 5 / - - 4w ot Senge
Disdnfectar? [3 ] ! - (orly vistse unde refected i)
Endorsing Ink 2 - - - 3w moderste charge
Ethanol (sol 48 %) 4 5 i - (vadse Trom seversd vewrnyg Srecions)
Ethyltuty! acetato (1:1) 1 = » 2 2w smyviicart changs I colour o ose
Otva o [ [ ! - sight change of stcture
Parattn ol 5 ! g ai T song Senge
Sodum carbonate (sol. 10%) 5 / - -
Sodum chionde (sol 15%) 5 i = -
Toa 5 i - -
Wasr 5 i = -
Bowr 5 [ [ -
CLASSFICATION NOT COVERED
Notes BY ACCREDITATION
- Chersical enalyss of he lested maters’ hem not bees cartied ot Rating Class according
- Thm staining agents and he conact time are sccording o UNE 10044 2007 standesd 0 UNI 10544 E

T k4

P T T A nmmmwum

agnacre naten

The sample rarne and, when
repart roletes o Nmn&&db the ! and ne ohers A
regroduced n s ediety Usess cherwse siated “mmmwmuwhm&-
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METHACRYLATE OPAQUE, TEST CATAS RESISTANCE A LA CHALEUR HUMIDE

— & CATAS SpA Sode Via AmSca, 45 Filmbe
lxcr Mog Impesss Uidine 1048 S (hovenm ol Nat L) Vi HBesdie §
. omer CF USR0S Tl OEIT24200 ea 20621 Limose MY
Meg lrspe UL 20883 Fax G432 7472% Tel (09484367

-0 ey ¢ Whosstast pove 1" 1WA : D1N1NES2004 Spwww cata cors Fax U0 44568
[ R e e e CScc € | (0AS N v o~rad ladbacatm core S~Tail lmaosc Scata com
TEST REPORT
1 62864 I 6 KRONO SYSTEM S.AL.
VIASALI 25
Data received: 310743 9"100 MANSUE (TV)
Dato of teat: 010813
Data of Issua: 20813
Sampie name: Doors, sheives Acryl Matt (ABS + PMMA)

Surface resistance to wet heat EN 12721:2009

Test results:
Temperature “C Rating Remarks
55 5 No visitle changes.
70 5 No visible changes.
a5 4 Slight change In gloss and colowr.
100 1 Strang mark with degradation of the surface.
CLASSIRCATION NOT COVERED
BY ACCREDITATION:

Pertormance dass reachaed c
according to UNI 10644

Notes:

« Chamical analysis of the teeted mataral has not boeen camied out.

The tempanatures am according 1o UNI 109442001 standard.

As e Customer raquired, the conditioning of the sampie was not parormad.

e - Sy optel oy 00 5 "

D P (b lewT T B AT TINRCOMAE WIICR TR BN MR

Agnae e b
The sampde rame and, when s demcription, are geen by the crderer, and CATAS doss not sssume responsitlity on this mater Ths test
feport eleten 1o e serpie submiled for the ! and ne ohers Acds o o we et parmaled Thes tesd repon! must swarys be
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METHACRYLATE OPAQUE, TEST CATAS RESISTANCE A LA CHALEUR SECHE

— & CATAS SpA Sode Via Amtca, 45 Filmle
lecr Mog Impeoses Lidine 3048 S (hovenms ol Nat LED Vs Hendie, §
romee CF UININRSINS  Tel G432 MT210 ea 20021 Limose MH
Meg lrape UD 20063 Fax 0432 74T2% Tel (09484387

- dsade-eviupge ¢ lborstent geove 1 1WA : D1X1XRS0004 =P wwe catas corr Fax (09454568
D g ek el e 0 bl Clec €| IRAS N v omad: mmhmn o-raal l—_'u-nm
TEST REPORT
162864 /7 KRONO SYSTEM S.A.L.
VIASALI 25
Dato receivad: 314713 Snfw MANSUE (TV)
Date of teet: 010813 -
Date of isgua: @813
Sampie rame: Doors, shewves Acryl Matt (AES + PMMA)

Surface resistance to dry heat EN 12722:2009

Test results:
Ternmpesahre “C Aating Aemarks
& 5 No visible changes.
0 5 No visible changes.
a 5 No visible changes.
120 1 Strong mark with degmdation of the sutace
150 1 Strong mark with degmdation of the suface
CLASSIFICATION NOT COVERED
BY ACCREDITATION:
Partormance class reachad D
according to UNI 10644

Notes

Chamical analysis of the %siad matarial has not boeen camiad out.

Tha lempamtres ane acconding 10 UNI 10044 2001 standand.

As the Customer rquined, the conditioning of the sample was not partormed.

be o0 s
-onu-..um ~Arrv-m“~m
2gnanre e

The samigde rame and, when .mmcv-wn&nmﬁv- and CATAS doem nof assurme resporsd ity on D maler. Ths tes!
fepot ieleles 1o e seroie o for the tew! and ne ohers. A o e et parraled Thes lesd repon! rmust shwarys be
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METHACRYLATE BRILLANT ET OPAQUE, TEST EMISSION COMPOSANTS VOLATILES A L'INTERIEUR

—— & CAIAS SpA Sode ViaAstca, 245 Frimbs
lncr Mog Imposss Udne 13048 5 Chovesm of Nat U Vi liewdle, §
rrome: CF DININRSINS  Jol 042 M0 ea 20821 Limose MM
Mog lrspe LD 20063 Fax G432 74725 Tel (%4457
[RRrSERERE — W ——— R LRI ] E=pc W cataa coes Fux (0% 4545068
il g, mebisem 4 sbuanti  CSoc €| (OAS 0 1y, omad: labiScatas com s-rail hmaose st com
TEST REPORT
157660 / 1 KRONO SYSTEM SRL.
VIASALI2S
Date receivad: 120443 ?T‘O‘OMUE' )
Data of test 70513
Date of lssua: 110613
Sampie name: Anta Metacriiato (ABS+ PMMA)

Volatile organic compounds emission in test chamber - EN ISO 16000-9:2006

TESTED MATEARIAL
Coated boards.

CHAMEER DESCRIFTION

The dmensions of the glass and stainless steel chamber are m 1,25 x 1,00 x 0,80.
The inlet air is cleaned by an activated carbon fiter; the constancy of the air exchange
is given by using an electronic Mass Flow Controller.

A fan system maintains an intensive air mixing in the chamber.

TEST CONDITIONS
SAMPLE SURFACE 1,0me
AIR TEMPERATURE 2321°C
AR HUMDITY 5025 %R. M.
AIR EXCHANGE RATE 1,0 m¥/h
LOADING FACTOR 1 m3/(m3/h)
ANALYTICAL PROCEDURES

The determiration was carried out according to IS0 16000-6:11 (active sampling on
TENAX TA sorbent, thermal desorption and gaschromatography using Mass detector.
The air samples were taken at 72 hours and 28 days after the start of the test.

TEST RESILTS
The test results are reported in the attached folowing sheet.

b "3 - Sy opter. e
P Snlar e 2 B W agnsete e
agnare et | )
|
Rsee Zavon
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m CATAS SpA Sede Via Amsca, 475 Filmle
lncr Reg Impesse Uidire 13048 5 (hovenms of Nat LD Via Bewidie, §
e CF UIKIRRSINS  Jol G2 M0 ra 20851 Limoss MY
Meg. Impe UD 20063 Fax GAS2 47250 Tel O00AS436T
-0 dard-ovupg ¢ Wi ove P 1WA - 01X1NEST04 2P wwew catas core Fux (00484508
il bgee-amndo, mebise 4 abaanti  CSoc € | AS0 1y, omad: lebi@cate com s-rail bwaosc Oc st com
TEST REPOAT 167680 /1
Data of lssus: 110613
Sample rama: Anta Metacriato (ASS. FMMA)
COMPANY KRONOSYSTEM sl
Marsué (TV)
DATE OF TEST 07/05/2013
VOLATLLE ORGANIC UNITS CONCENTRATION
COMPOUNDS after 72 hours aftor 28 days
Formaldehyde * pg/m* 9 5
Acetaldehyde * pg/m* 17 4
Tolene pg/m* 2 <2
Tetrachioroetilene pg/m* <2 <2
Ethylbenzene pg/m3 <2 <2
Yienes isomers pg/m? <2 <2
1,2,4 Trimethylenzene pg/m* <2 <2
1,4 Dichloroberzens pg/m* <2 <2
2 Butoxyethanol pg/m* <2 <2
Styrene pg/m* <2 <2
i Propancl pg/m* 4 <2
Cyclobexane pg/m3 4 <2
Aceton wpg/m* 7 3
Hexamethylcyclotrisloxane # pg/m* 2 <2
Octamethylcydotetrasiloxane # pg/m? 2 <2
alpha Methyistyrene pg/m* 3 <2
Dodecamethylcyclohexasiloxane pg/m* 5 <2
Acetic add pg/m* 5 4
Total V.O.C. ¥ pg/m* 22 5
NOTES:
* determinated with dnitrophenylhydrazine and HPLC method.
# quantified as toluene.
::n:::-.- ~’M-n::m.¢;m
2retse e I
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TEST EMISSION COMPOSANTS VOLATILES ORGANIQUES A L'INTERIEUR, ILLUSTRATION TECHNIQUE.

Objet : rapport de test Catas n° 157660/1 du 11/06/2013, Emission Composants Organiques
Volatiles méthode de la chambre d’essai UNI EN ISO 16000-9 : 2006 + UNI EN ISO 16000-6 : 2011.

Ce rapport de test simule les émissions de COV dans un milieu domestique, a savoir, comment
I’environnement ol les personnes vivent est contaminé. Le Test a été demandé a Catas suite aux
nouvelles normes européennes en matiere d’émissions de COV dans un milieu domestique ; ces
nouvelles normes sont beaucoup plus restrictives que les précédentes et leur but est de sauvegarder
la santé du consommateur/utilisateur. Certains pays, comme la France et I’Allemagne,
commenceront a appliquer ces normes dés Septembre 2013.

Résultat du test.

Sans entrer dans le vif de tous les composants mesurés et étant donné que les parameétres sont < a
2, donc négligeables, nous mettrons I'accent sur certains parameétres considérés tres dangereux pour
la santé et qui sont de 10 a 160 fois inférieurs aux limites fixées dans les normes et lois nationales, ou
par d’'importantes entreprises de niveau international comme lkea.

Type de S.0U.V Parameétres ou désidérata lkea

Parametres sur une porte
Méthacrylate Krono System

Formaldéhyde 100 microgrammes 9+5 microgrammes

S.0U.V Totaux

a) 1.000 microgrammes en France

b) 600 microgrammes en Allemagne 22+5 microgrammes
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CERTIFICAT METHACRYLATE ANTIBACTERIEN

Results
Description of sample
Sample number: 2013-1201-01 Received: 08.10.2013
Business: POLYMER Type: Quality control
Identification: ABS/PMMA A4 Sheet White Matt
Main Component: ABS
Minor Component: PMMA
Appearance: White Matt

Field of Application: Furniture Components Applications
Sanitized Products: Antibacterial

Declared quantity: nd.
Test results of the SANITIZED-laboratory

Quantitative analysis for determination of the bacteriostatic activity:

Method Test point Activity Reduction in % Evaluation

JIS Z 2801:2010 | Staphylococcus aureus 3,20 9994 Good effect

(MRSA) ATCC 33592
2

Customer: Krono System sd. IT 31040 Mansue
Test order No.: 2013-1201/ 18.10.2013
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